

| <b>M.E 25 G-6101-LM41</b> |                                    |             |                    |
|---------------------------|------------------------------------|-------------|--------------------|
| <b>POS NR.</b>            | <b>SPARE PART DESCRIPTION</b>      | <b>PCS.</b> | <b>PRODUCT NO.</b> |
| 1                         | HANDLE BODY LM41                   | 1           | 2816.36            |
| 2                         | SCREW M5x25                        | 1           | 9903.313           |
| 3                         | HANDLE ARM LM41                    | 1           | 2816.39            |
| 4                         | CARTRIDGE COVER                    | 1           | 2812.30            |
| 5                         | NUT                                | 1           | 2812.29            |
| 6                         | CARTRIDGE K-25                     | 1           | 2812.37            |
| 7                         | BODY H=115                         | 1           | 2816.30            |
| 8                         | KNOB CONNECTOR                     | 1           | 2812.91            |
| 9                         | WASHER                             | 1           | 2348.46            |
| 10                        | KNOB                               | 1           | 2812.93            |
| 11                        | ROSETTE FI45                       | 1           | 2816.42            |
| 12                        | O-RING SEAL 1.33"x0.1"(34X2,6mm)   | 1           | 9916.300           |
| 13                        | MOUNTING PIPE                      | 1           | 2812.41            |
| 14                        | RUBBER GASKET                      | 1           | 2812.39            |
| 15                        | STEEL GASKET FI31/FI50X1,5         | 1           | 2812.42            |
| 16                        | NUT M30X1,5                        | 1           | 2812.49            |
| 17                        | LIFTER ROD FI5X265                 | 1           | 2004.37            |
| 18                        | O-RING SEAL 0,43"x0,06(11X1,5mm)   | 1           | 9916.093           |
| 19                        | ADAPTER M14X1                      | 1           | 2816.48            |
| 20                        | O-RING SEAL 0,44"x0,09"(11,3X2,4)  | 2           | 9916.090           |
| 21                        | SPOUT L=113                        | 1           | 2816.53            |
| 22                        | SCREW M5x4                         | 1           | 9903.317           |
| 23                        | AERATOR BODY M18X1                 | 1           | 2816.45            |
| 24                        | AERATOR M18,5X1                    | 1           | 2248.72            |
| 25                        | PLASTIC INSERT                     | 1           | 2812.99            |
| 26                        | O-RING SEAL 0,28"x0,06"(7,1X1,5)   | 2           | 9917.051           |
| 27                        | Cu PIPE L=168                      | 2           | 2816.99            |
| 28                        | HOSE M8X1-9/16-450                 | 2           | 2901.30            |
| 29                        | PROTECTIVE CAP                     | 1           | 2410.35            |
| 30                        | DRAIN PLUG                         | 1           | 2410.31            |
| 31                        | RUNNER PLUG                        | 1           | 2410.33            |
| 32                        | SCREW WITH EYE                     | 1           | 2410.34            |
| 33                        | O-RING SEAL 1.11"x0.11" (28.2x3)mm | 1           | 9916.284           |
| 34                        | DRAIN FLANGE                       | 1           | 2410.32            |
| 35                        | FLANGE GASKET                      | 1           | 2410.37            |
| 36                        | UNDER -BOWL GASKET                 | 1           | 2410.38            |
| 37                        | WASHER                             | 1           | 2410.39            |
| 38                        | FLANGED NUT                        | 1           | 2410.40            |
| 39                        | WASHER                             | 1           | 2410.41            |